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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | FCC PART 15E
50.0 | FCC PART 15E[AVG)
3
40.0‘11' ;
1 "m
30.0
1
20.0
10.0
Vs 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-L LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.165 43.77 -21.44 65.21 33.30 0.03 10.44 QP
2 0.165 28.97 -26.24 55.21 18.50 0.03 10.44 Average
3 0.182 42.74 -21.68 £4.42 32.31 0.03 10.40 QF
4 0.182 30.74 -23.68 54.42 20.31 0.03 10.40 Average
5 0.201 40.60 -22.98 63.58 30.20 0.04 10.36 QF
6 0.201 30.00 -23.58 53.58 19.60 0.04 10.36 Average
7 0.230 35.60 -26.84 £2.44 25.21 0.05 10.34 QP
8 0.230 24.00 -28.44 52.44 13.61 0.05 10.34 Average
9 0.471 33.94 -22.55 56.40 23.60 0.10 10.24 QF
10 % 0.471 29.64 -16.85 46.49 19.30 0.10 10.24 Average
11 3.840 27.22 -28.78 56.00 16.81 0.16 10.25
12 3.840 20.92 -25.08 46.00 10.51 0.16 10.25 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | FCC PART 15E
50.0 FCC PART 15E(AVG)
g |
40.0
30.0 |
o
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.156 45.77 -19.88 65.65 35.20 0.11 10.46 QF
2 0.156 33.87 -21.78 55.85 23.30 0.11 10.46 Average
3% 0.12 46.15 -19.19 65.34 35.59 0.11 10.45 QP
4 0.162 29.85 -25.49 55.34 19.28 0.11 10.45 Average
5 0.178 43.81 -20.78 64.58 33.30 0.10 10.41 QF
& 0.178 30.61 -23.98 54.59 20.10 0.10 10.41 Average
7 0.199 40.67 -23.00 63.67 30.20 0.10 10.37
8 0.199 27.97 -25.70 53.67 17.50 0.10 10.37 Average
9 0.469 32.25 -24.29 56.54 21.90 0.11 10.24 QP
10 0.469 25.85 -20.69 46.54 15.50 0.11 10.24 Average
11 2.824 30.50 -25.41 56.00 20.20 0.15 10.2
12 2.824 22.69 —23.31 46.00 12.30 0.15 10.24 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saronas. FCC RF Test Report

Report No. : FR262206B

Appendix C. Radiated Spurious Emission

UNII-1/2A/2C
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HV)
* 5698 103.69 - - 92.58 35.13 12.36 | 36.38 331 102 P H
802.11ax 5698 96.14 - - 85.03 35.13 12.36 | 36.38 331 102 A H
HEZ20 Full 5725.88 51.12 -17.18 68.3 39.93 35.17 12.4 36.38 331 102 P H
CH 140 * 5704 115.49 - - 104.34 35.15 12.38 | 36.38 300 154 P \Y,
5700MHz 5704 106.32 - - 95.17 3515 | 1238 | 36.38 | 300 | 154 | A | V
5725.88 57.3 -11 68.3 46.11 35.17 12.4 36.38 300 154 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-1/2A/2C
WIFI 802.11ax HE20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz)  |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (HIV)
11400 59.53 -14.47 74 64.58 38.74 17.7 61.49 302 183 P H
802.11ax 11400 53.74 -0.26 54 58.79 38.74 17.7 61.49 302 183 A H
HE20 Full 17087 51.66 -16.64 68.3 51.21 41.97 22.03 63.55 300 0 P H
CH 140 11400 58.78 -15.22 74 63.83 38.74 17.7 61.49 295 172 P V
5700MHz 11400 51.14 | -2.86 54 56.19 38.74 17.7 | 6149 | 295 | 172 | A | V
17098 55.58 -12.72 68.3 55.12 41.96 22.04 63.54 100 360 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C1of C20
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Report No. : FR262206B

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5363.6 50.6 -23.4 74 40.1 34.79 12.06 | 36.35 | 303 221 P H
5468.4 49.85 -18.45 68.3 39.18 34.87 12.16 | 36.36 | 303 221 P H
5456.72 41.04 -12.96 54 30.4 34.86 12.14 | 36.36 | 303 221 A H
802.11ax
5494 102.79 - - 92.1 34.89 12.17 | 36.37 | 303 221 P H
HE20
5494 94.98 - - 84.29 34.89 12.17 | 36.37 | 303 221 A H
Partial 26/0
5411.92 54.12 -19.88 74 43.54 34.83 12.11 | 36.36 | 220 213 P \Y
CH 100
5468.56 52.12 -16.18 68.3 41.45 34.87 12.16 | 36.36 | 220 213 P \Y
5260MHz
5411.92 45.85 -8.15 54 35.27 34.83 12.11 | 36.36 | 220 213 A \Y
5494 111.63 - - 100.94 34.89 12.17 | 36.37 | 220 213 P \Y
5494 105.64 - - 94.95 34.89 12.17 | 36.37 | 220 213 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5351.22 50.22 -23.78 74 39.74 34.78 12.05 | 36.35 | 365 150 P H
802.11ax 5372.82 40.93 -13.07 54 30.43 34.79 12.06 | 36.35 | 365 150 A H
HE20 5248 103.34 - - 93.02 34.7 11.96 | 36.34 | 365 150 P H
Partial 5248 96.94 - - 86.62 34.7 11.96 | 36.34 | 365 150 A H
52/40 5369.22 51.86 -22.14 74 41.36 34.79 12.06 | 36.35 | 273 183 P \Y
CH 48 5367.24 44.13 -9.87 54 33.63 3479 | 12.06 | 3635 | 273 | 183 | A | V
5240MHz 5248 114.22 - - 103.9 347 11.96 | 36.34 | 273 | 183 | P | V
5248 107.97 - - 97.65 34.7 11.96 | 36.34 | 273 183 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR262206B

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5417.84 50.9 -23.1 74 40.32 34.83 12,11 | 36.36 | 332 | 203 P H
5464.08 50.61 -17.69 68.3 39.94 34.87 12.16 | 36.36 | 332 | 203 P H
802.11ax 5444.08 41.74 | -12.26 54 3113 | 3485 | 1212 | 3636 | 332 | 203 | A | H
HE20 5500 108.08 - - 97.36 34.9 12.19 | 36.37 | 332 | 203 P H
Partial 5500 96.86 - - 86.14 34.9 12.19 36.37 332 203 A H
106/53 5418 55.38 -18.62 74 44.8 34.83 12.11 36.36 197 194 P \%
CH 100 5463.44 54.72 -13.58 68.3 44.05 34.87 12.16 36.36 197 194 P \%
5500MHz 5418 4879 | -5.21 54 3821 | 3483 | 1211 | 3636 | 197 | 194 | A |V
5494 117.18 - - 106.49 34.89 12.17 36.37 197 194 P Vv
5494 108.71 - - 98.02 34.89 12.17 36.37 197 194 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5361.84 50.94 |-23.06 74 40.44 34.79 12.06 | 36.35 | 262 | 198 P H
5461.52 50.35 -17.95 68.3 39.71 34.86 12.14 | 36.36 | 262 | 198 P H
5452.08 41.88 -12.12 54 31.24 34.86 12.14 36.36 262 198 A H
* 5548 99.34 - - 88.52 34.96 12.23 | 36.37 | 262 | 198 P H
802.11ax 5548 92.35 - - 81.53 3496 | 1223 | 3637 | 262 | 198 | A | H
HE40 Full 5749.72 50.9 -17.4 68.3 39.67 35.19 12.42 | 36.38 | 262 | 198 P H
CH 110 5455.6 54.16 -19.84 74 43.52 34.86 12.14 36.36 194 167 P \%
5550MHz 5466.48 54.67 |-13.63 68.3 44 3487 | 12.16 | 36.36 | 194 | 167 | P | V
5456.24 44.98 -9.02 54 34.34 34.86 12.14 36.36 194 167 A Vv
* 5548 111.39 - - 100.57 34.96 12.23 36.37 194 167 P \%
5548 102.74 - - 91.92 34.96 12.23 | 36.37 | 194 | 167 A |V
5730.04 51.7 -16.6 68.3 40.51 35.17 12.4 36.38 194 167 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-1/2A/2C
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
802.11ax 11092 62.15 |-11.85 74 67.67 3856 | 17.46 | 6154 | 212 | 171 | P | H
HE40 Full 11092 53.29 -0.71 54 58.81 38.56 17.46 61.54 212 171 A H
CH 110 11103 57.88 -16.12 74 63.4 38.56 17.46 61.54 248 172 P \%
5550MHz 11103 50.05 -3.95 54 55.57 | 3856 | 17.46 | 6154 | 248 | 172 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-1/2A/2C
WIFI 802.11ax HES8O Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5110.4 51.08 -22.92 74 40.99 34.59 11.83 | 36.33 | 369 | 290 P H
5150 44.12 -9.88 54 33.97 34.62 11.86 | 36.33 | 369 | 290 A | H
* 5224 96.3 - - 86.05 34.67 11.92 36.34 369 290 P H
5224 90.11 - - 79.86 34.67 11.92 | 36.34 | 369 | 290 A | H
802.11ax 5382.36 50.4 -23.6 74 39.87 3481 | 12.08 | 36.36 | 369 | 290 | P | H
HES8O Full 5372.64 41.73 -12.27 54 31.23 34.79 12.06 | 36.35 | 369 | 290 A | H
CH 42 5150.08 61.57 -6.73 68.3 51.42 34.62 11.86 36.33 295 183 P \%
5210MHz 5150 53.39 -0.61 54 4324 | 3462 | 11.86 | 3633 | 295 | 183 | A | V
* 5206 108.82 - - 98.59 34.66 11.91 | 36.34 | 295 | 183 P \%
5206 102.37 - - 92.14 34.66 11.91 36.34 295 183 A \%
5358.24 51.71 -22.29 74 41.23 34.78 12.05 | 36.35 | 295 | 183 P |V
5350.68 43.71 -10.29 54 33.23 34.78 12.05 36.35 295 183 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-1/2A/2C
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) | (P/A)|(HIV)
802.11ax 10410 56.86 -11.44 68.3 63.83 38.05 16.91 61.93 100 0 P H
HES8O0 Full 15602 47.53 -26.47 74 49.95 40.34 20.91 63.67 100 0 P H
CH 42 10443 58.46 -9.84 68.3 65.4 38.06 16.92 | 61.92 | 300 0 P \%
5210MHz 15602 49.94 | -24.06 74 52.36 | 40.34 | 2091 | 63.67 | 300 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C50of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : RYQFWF100V5L




saronas. FCC RF Test Report Report No. : FR262206B

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
11158 61.67 -12.33 74 67.09 38.6 1751 | 61.53 | 188 174 P H
802.11a
11158 53.56 -0.44 54 58.98 38.6 1751 | 61.53 | 188 174 A H
CH 116
11158 57.58 -16.42 74 63 38.6 1751 | 61.53 | 299 210 P \Y
5580MHz
11158 52.28 -1.72 54 57.7 38.6 1751 | 61.53 | 299 210 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan) Page Number : C6 of C20
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : RYQFWF100V5L




saranis. FCC RF Test Report

Report No. : FR262206B

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
69.77 24.76 -15.24 40 43.3 13.2 1.26 33 - - P H
130.88 31.94 -11.56 435 45.31 17.73 1.74 32.84 - - P H
175.5 28.12 -15.38 43.5 42.17 16.89 2.01 32.95 - - P H
268.62 22.93 -23.07 46 33.76 19.7 25 33.03 - - P H
499.48 26.64 -19.36 46 31.54 24.48 3.42 32.8 - - P H

802.11ax
797.27 30.76 -15.24 46 32.08 26.88 4.31 32.51 - - P H

HE20 Full
44.55 34.59 -5.41 40 49.17 17.3 1.02 32.9 100 32 P \%

LF
129.91 30.88 -12.62 43.5 44.25 17.74 1.73 32.84 - - P \%
261.83 21.03 -24.97 46 32.02 19.59 2.47 33.05 - - P \Y
500.45 27.19 -18.81 46 32.07 24.5 3.42 32.8 - - P \%
625.58 27.07 -18.93 46 30.15 25.7 3.82 32.6 - - P \%
760.41 28.98 -17.02 46 30.84 26.58 4.22 32.66 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
Sporton International Inc. (Kunshan) Page Number . C7 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : RYQFWF100V5L




saronas. FCC RF Test Report

Report No. : FR262206B

UNII-3 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5824 106.05 - - 92.84 34.73 10.43 | 31.95 | 307 94 P H
5824 98.91 - - 85.7 34.73 10.43 | 31.95 | 307 94 A H
5851.6 67.19 -51.46 | 118.65 53.88 34.8 10.44 | 31.93 | 307 94 P H
5856.8 64.42 -45.98 110.4 51.02 34.87 10.46 | 31.93 | 307 94 P H
5874.8 54.53 -50.83 | 105.36 41.08 34.93 10.47 | 31.95 | 307 94 P H
802.11a
5947.2 54.82 -13.48 68.3 411 35.2 10.53 | 32.01 | 307 94 P H
CH 165
5830 117.92 - - 104.71 34.73 10.43 | 31.95 | 158 176 P \Y
5825MHz
5830 111.34 - - 98.13 34.73 1043 | 31.95 | 158 176 A |V
5852 82.78 -34.96 | 117.74 69.47 34.8 10.44 | 31.93 | 158 176 P \Y
5860 79.66 -29.84 109.5 66.28 34.87 10.46 | 31.95 | 158 176 P \Y
5875.6 66.31 -38.54 | 104.85 52.86 34.93 10.47 | 31.95 | 158 176 P \Y
5937.6 57.1 -11.2 68.3 43.46 35.13 10.52 | 32.01 | 158 176 P \Y
UNII-3 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
9321 49.71 -24.29 74 61.62 36.58 13.3 61.79 | 300 0 P H
11653 61.94 -12.06 74 69.92 38.46 15.03 | 61.47 | 146 48 P H
802.11a
11653 53.22 -0.78 54 61.2 38.46 15.03 | 61.47 | 146 48 A H
CH 165
11653 61.23 -12.77 74 69.21 38.46 15.03 | 61.47 | 280 171 P \Y
5825MHz
11653 51.93 -2.07 54 59.91 38.46 15.03 | 61.47 | 280 171 A \Y
17472 52.33 -15.97 68.3 54.4 41.01 18.51 | 61.59 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C8 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : RYQFWF100V5L




saronas. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5623.2 53.65 -14.65 68.3 40.89 34.58 10.26 | 32.08 | 329 94 P H
5696.8 55.09 -47.85| 102.94 42.33 34.5 10.32 | 32.06 | 329 94 P H
5717.2 65.06 -45.06 110.12 52.25 34.52 10.33 32.04 329 94 P H
5720.8 65 -47.72 112.72 52.16 34.53 10.35 32.04 329 94 P H
802.11ax 5752 105.5 - - 92.57 3457 | 10.37 | 32.01 | 329 94 P | H
HEZ20 5752 97.78 - - 84.85 34.57 10.37 32.01 329 94 A H
CH 149 5628 55.95 -12.35 68.3 43.19 34.58 10.26 32.08 167 177 P \%
5745MHz 5696.8 66.54 -36.4 | 102.94 53.78 345 10.32 | 32,06 | 167 | 177 | P | V
5719.2 78.94 -31.74 110.68 66.1 34.53 10.35 32.04 167 177 P \
5724.8 80.34 -41.5 121.84 67.5 34.53 10.35 32.04 167 177 P \%
5752 117.15 - - 104.22 34.57 10.37 32.01 167 177 P \%
5752 109.17 - - 96.24 34.57 10.37 32.01 167 177 A \%
UNII-3 5725~5850MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
9189 49.34 -24.66 74 61.67 36.3 13.21 61.84 300 0 P H
802.11ax
11488 61.88 -12.12 74 70.2 38.29 14.91 61.52 166 54 P H
HEZ20
11488 53.09 -0.91 54 61.41 38.29 14.91 61.52 166 54 A H
CH 149
11488 55.2 -18.8 74 63.52 38.29 1491 | 61.52 | 288 170 P \%
5745MHz
11488 51.14 -2.86 54 59.46 38.29 1491 61.52 288 170 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C9 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : RYQFWF100V5L




saranis. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (H/V)
5624 52.97 -15.33 68.3 40.21 34.58 10.26 | 32.08 | 300 276 P H
5698.8 52.79 -51.63 | 104.42 40.03 34.5 10.32 | 32.06 | 300 276 P H
5712.8 53.23 -55.66 | 108.89 40.42 34.52 10.33 | 32.04 | 300 276 P H
5724.8 52.77 -69.07 | 121.84 39.93 34.53 10.35 | 32.04 | 300 276 P H
802.11ax
5734 99.58 - - 86.71 34.53 10.35 | 32.01 | 300 276 P H
HE20
5734 94.04 - - 81.17 34.53 10.35 | 32.01 | 300 276 A H
Partial 26/0
5618.8 55.26 -13.04 68.3 42.5 34.58 10.26 | 32.08 172 176 P \%
CH 149
5656.8 55.82 -17.53 73.35 43.07 34.54 10.29 | 32.08 172 176 P \%
5745MHz
5720 55.23 -55.67 110.9 42.39 34.53 10.35 | 32.04 | 172 176 P Y,
5724 57.2 -62.82 | 120.02 44.36 34.53 10.35 | 32.04 | 172 176 P \%
5734 113.79 - - 100.92 34.53 10.35 | 32.01 172 176 P \%
5734 107.98 - - 95.11 34.53 10.35 | 32.01 172 176 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C10 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
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saranis. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5851.2 51.43 -68.13 | 119.56 38.12 34.8 10.44 | 31.93 305 281 P H
5865.6 52.54 -55.39 | 107.93 39.16 34.87 10.46 | 31.95 305 281 P H
5892.8 53.86 -38.23 92.09 40.34 35 10.49 31.97 305 281 P H
802.11ax 5953.6 5453 |-13.77| 683 4081 | 352 | 1053 | 3201 | 305 | 281 | P | H
HE20 5830 103.43 - - 90.22 34.73 10.43 31.95 305 281 P H
Partial 5830 95.18 - - 81.97 34.73 10.43 | 31.95 305 281 A H
52/40 5851.2 53.44 -66.12 119.56 40.13 34.8 10.44 31.93 151 176 P \%
CH 165 5862 56.8 -52.14 | 108.94 | 43.42 | 34.87 | 1046 | 3195 | 151 | 176 | P | V
5825MHz 5912.4 56.65 |-20.94| 7759 | 43.06 | 3507 | 1051 | 31.99 | 151 | 176 | P | V
5972.4 54.68 -13.62 68.3 40.89 35.27 10.55 32.03 151 176 P \%
5830 115.42 - - 102.21 34.73 10.43 31.95 151 176 P \%
5830 108.13 - - 94.92 34.73 10.43 31.95 151 176 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C20

TEL : +86-512-57900158
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saranis. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE20_ Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5852.4 53.04 -63.79 | 116.83 39.73 34.8 10.44 | 31.93 309 93 P H
5868.4 54.34 -52.81| 107.15 40.96 34.87 10.46 | 31.95 309 93 P H
5922.4 53.76 -16.46 70.22 40.1 35.13 10.52 31.99 309 93 P H
802.11ax 5950.8 545 | -13.8 68.3 4078 | 352 | 1053 | 3201 | 309 | 93 | P | H
HE20 5830 106 - - 92.79 34.73 10.43 31.95 309 93 P H
Partial 5830 96.62 - - 83.41 34.73 10.43 | 31.95 309 93 A H
106/54 5853.6 56.57 -57.52 114.09 43.17 34.87 10.46 31.93 167 176 P \%
CH 165 5859.6 56.3 -53.31| 109.61 4292 | 3487 | 1046 | 3195 | 167 | 176 | P | V
5825MHz 5908.4 59.42 |-21.13| 8055 | 4581 | 3507 | 1051 | 31.97 | 167 | 176 | P | V
5946 54.68 -13.62 68.3 40.96 35.2 10.53 32.01 167 176 P \%
5830 116.9 - - 103.69 34.73 10.43 | 31.95 167 176 P \%
5830 108.98 - - 95.77 34.73 10.43 31.95 167 176 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C12 of C20
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saranis. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

CDD 4+5 (MHz) (dBpV/im)| (dB) [(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) (P/A)|(H/V)

5630.8 52.65 -15.65 68.3 39.91 34.58 10.26 321 344 89 P H

5698.8 53 -51.42 | 104.42 40.24 34.5 10.32 32.06 344 89 P H

5716.4 55.15 -54.74 | 109.89 42.34 34.52 10.33 32.04 344 89 P H

5722.8 54.93 -62.35| 117.28 42.09 34.53 10.35 | 32.04 | 344 89 P H

5800 102.44 - - 89.41 34.6 10.4 31.97 344 89 P H

5800 94.4 - - 81.37 34.6 104 31.97 | 344 89 A H

5852.8 57.66 -58.26 115.92 44.35 34.8 10.44 31.93 344 89 P H

5872.8 57.02 -48.9 105.92 43.57 34.93 10.47 31.95 344 89 P H

802.11ax 5875.6 55.72 -49.13 | 104.85 42.27 34.93 10.47 31.95 344 89 P H

HE40 5997.2 54.02 -14.28 68.3 40.09 354 10.58 32.05 344 89 P H

CH 159 5649.6 59.63 -8.67 68.3 46.9 34.54 10.29 321 166 173 P \Y

5795MHz 5684 62.96 |-30.54| 935 50.2 34.5 10.32 | 3206 | 166 | 173 | P | V

5716.4 67.89 -42 109.89 55.08 34.52 10.33 | 32.04 | 166 173 P Y,

5724.8 69.04 -52.8 121.84 56.2 34.53 10.35 32.04 166 173 P \%

5794 114.89 - - 101.86 34.6 10.4 31.97 166 173 P \%

5794 107.34 - - 94.31 34.6 10.4 31.97 166 173 A \%

5851.6 75.58 -43.07 118.65 62.27 34.8 10.44 31.93 166 173 P V

5872 71.61 -34.53 | 106.14 58.16 34.93 10.47 31.95 166 173 P \%

5883.2 62.84 -36.37 99.21 49.39 34.93 10.47 | 31.95 | 166 173 P \Y

5939.6 58.43 -9.87 68.3 44.71 35.2 10.53 32.01 166 173 P \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C13 of C20
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saronas. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz

WIFI 802.11ax HE40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
9277 50.01 -18.29 68.3 61.98 36.55 13.28 61.8 300 0 P H
802.11ax 11587 58.73 |-15.27 74 66.85 | 38.39 | 1498 | 61.49 | 300 | 120 | P | H
HE40 11587 50.85 -3.15 54 58.97 38.39 1498 | 61.49 | 300 | 120 A H
CH 159 11587 60 -14 74 68.12 38.39 14.98 61.49 288 170 P \%
5795MHz 11587 52.78 | -1.22 54 60.9 3839 | 1498 | 6149 | 288 | 170 | A | V
17373 54.87 -13.43 68.3 57.38 41.03 18.45 61.99 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C14 of C20
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saranis. FCC RF Test Report

Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE80(Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5646 52.98 -15.32 68.3 40.24 34.56 10.28 32.1 299 92 P H
5685.6 56.78 -37.9 94.68 44.02 34.5 10.32 32.06 299 92 P H
5716.8 58.76 -51.25 110.01 45.95 34.52 10.33 32.04 299 92 P H
5722 58.49 -56.97 115.46 45.65 34.53 10.35 32.04 299 92 P H
5776 100.38 - - 87.4 34.58 10.39 31.99 299 92 P H
5776 91.57 - - 78.59 34.58 10.39 31.99 299 92 A H
5851.2 55.21 -64.35 119.56 41.9 34.8 10.44 31.93 299 92 P H
5858.4 57.32 -52.63 | 109.95 43.94 34.87 10.46 31.95 299 92 P H
802.11ax
5890.8 56.53 -37.04 93.57 43.01 35 10.49 31.97 299 92 P H
HE80
5959.2 54.98 -13.32 68.3 41.17 35.27 10.55 32.01 299 92 P H
CH 155
5647.2 61.53 -6.77 68.3 48.79 34.56 10.28 32.1 177 174 P \Y
5775MHz
5689.2 70.44 -26.9 97.34 57.68 34.5 10.32 32.06 177 174 P \Y
5715.2 74.06 -35.5 109.56 61.25 34.52 10.33 32.04 177 174 P \Y
5721.6 75.17 -39.38 114.55 62.33 34.53 10.35 32.04 177 174 P \Y
5776 111.99 - - 99.01 34.58 10.39 31.99 177 174 P \Y
5776 103.56 - - 90.58 34.58 10.39 31.99 177 174 A \Y
5865.2 70.6 -37.44 | 108.04 57.22 34.87 10.46 31.95 177 174 P V
5876.4 67.57 -36.69 | 104.26 54.12 34.93 10.47 31.95 177 174 P \Y
5940.8 58.12 -10.18 68.3 44.4 35.2 10.53 32.01 177 174 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number . C15 of C20
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saronas. FCC RF Test Report Report No. : FR262206B

UNII-3 5725~5850MHz
WIFI 802.11ax HE80(Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
9244 49.35 -18.95 68.3 61.47 36.45 13.25 61.82 300 0 P H
802.11ax 11576 57.87 |-16.13 74 66.02 | 38.37 | 1497 | 61.49 | 140 | 50 P | H
HES80 11576 52.35 -1.65 54 60.5 38.37 14.97 | 6149 | 140 50 A | H
CH 155 11554 57.01 -16.99 74 65.2 38.35 14.96 61.5 276 173 P \%
S5775MHz 11554 51.82 -2.18 54 60.01 | 3835 | 1496 | 615 | 276 | 173 | A | V
17318 51.81 -16.49 68.3 54.53 41.04 18.42 62.18 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C16 of C20
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saranis. FCC RF Test Report

Report No. : FR262206B

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
75.59 33.85 -6.15 40 51.04 12.83 1.38 314 - - P H
95.96 31.8 -11.7 43.5 46.29 15.35 1.56 314 - - P H
125.06 29.12 -14.38 43.5 41.4 17.35 1.77 31.4 - - P H
262.8 41.3 -4.7 46 50.11 19.98 2.61 314 - - P H
311.3 34.78 -11.22 46 44.2 19.15 2.84 31.41 - - P H
802.11a 687.66 35.84 |-10.16 46 36.6 26.43 4.18 31.37 - - P H
LF 63.95 36.31 -3.69 40 54.6 11.84 1.27 314 - - P \%
167.74 36.44 -7.06 43.5 50.27 15.51 2.06 31.4 - - P \%
250.19 32.59 -13.41 46 42.99 18.45 2.55 314 - - P \%
375.32 34.25 -11.75 46 41.92 20.67 3.1 31.44 - - P \%
504.33 34.71 -11.29 46 38.78 23.82 3.59 31.48 - - P |V
696.39 329 -13.1 46 33.47 26.59 4.2 31.36 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
Sporton International Inc. (Kunshan) Page Number . C17 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : RYQFWF100V5L




saronas. FCC RF Test Report

Report No. : FR262206B

<Simultaneous transmission>

UNII-2C - 5470~5725MHz
WIFI 802.11ax HE20 Full + LTE Band 48 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) (dBpV/m )| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
* 5700 99.37 - - 84.8 34.75 11.3 31.48 300 7 P H
802.11ax 5700 91.59 - - 77.03 34.75 11.29 31.48 300 77 A H
HEZ20 Full 5750.115 56.51 -11.79 68.3 41.82 34.79 11.37 31.47 300 77 P H
CH 140 * 5700 112.11 - - 97.54 34.75 11.3 31.48 145 158 P \Y,
5700MHz 5700 104.6 - - 90.04 | 3475 | 11.29 | 3148 | 145 | 158 | A | V
5728.73 59.13 -9.17 68.3 44.49 34.77 11.34 31.47 145 158 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-2C 5470~5725MHz
WIFI 802.11ax HE20 Full + LTE Band 48 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/m )| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) (P/A)|(H/V)
802.11ax 11400 63.37 -10.63 74 76.1 37.95 16.05 | 66.73 | 280 | 168 P H
HE20 Full 11400 52.57 -1.43 54 65.3 37.95 16.05 66.73 280 168 A H
CH 140 11400 58.06 -15.94 74 70.79 37.95 16.05 66.73 351 211 P \%
5700MHz 11400 47.84 -6.16 54 60.56 37.96 16.05 66.73 351 211 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 4+5 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) [(cm) (deg) |(P/A)|(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 96.01 1.396 0.717 0.75KHz
802.11ax HE20 94.66 1.028 0.973 1KHz
802.11ax HE40 90.45 0.549 1.821 2KHz
802.11ax HES8O 83.81 0.3 3.333 3.6KHz
802.11ax HE20_RU26 96.15 1.449 0.690 0.75KHz
802.11ax HE20_RU52 94.03 0.913 1.095 1.1KHz
802.11ax HE20_RU106 91.60 0.632 1.583 1.8KHz
802.11a
Spectrum @]
Ref Level 37.50 dBm  Offset 17.50 dB @ RBW 10 MHz
ko Att 30de @ SWT Sms  VBW 10 MHz
SGL
® 1Pk Max
D3[1] 0.00 dB
30 dBm 1.45362 ms
4 M1[1] 17.13 dBm
sl 2M A, el Mn; T ORI CRS DWW Y VT BN NW;MMWMVWMM
10 dem
0dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dém
-60 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 804.35 s 17.13 dBm
p2| Mi| 1 1.39565 ms | 1.99 dB
D3| M1i| 1 1.45362 ms -0.00 dB
i Ready (T ) Y
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802.11ax HE20
Spectrum | ué:'
Ref Level 37.50 dém Offset 17.50 dB @ RBW 10 MHz
o Att 30de @ SWT Sms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.00 dB
30 dBm 1.08551 ms
' B2 m1[1] 16.41 dBm
beg.dem R T e e s w‘ym ool “““v’*] ISV Brfre
10 dBm
0 dBm:
-10 dBm
-20 dBm T iy W
-30 dém
-40 deém
-50 dBm
-60 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1] 1 746.38 s | 16.41 dBm |
D2| MmMi| 1 1.02754 ms | 3.47.d8 |
D3, M1 1 1.08551 ms ‘ -0.00 dB
- 3 —
Ji Ready UNNNEENED W8 7
802.11ax HE40
Spectrum | ué:'
Ref Level 37.50 dém Offset 17.50 dB & RBW 10 MHz
o Att 30de @ SWT 2ms VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.08 dB
30 dBm 607.25 ps
m1[1] 12.76 dBm
— 7
2B mmww- A D ey JWWMWM\N:W] B
10 dgfn [
0 dBn
-10 dém
-20 dim
e b i Ul
-30 dém
-40 dem
-50 dBm
-60 dBm
CF 5.19 GHz 691 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1| 1 160.87 ps | 12.76 dBm |
D2| MmMi| 1 549.28 ps | 3.60 d8 |
D3, M1 1 607.25 ps ‘ 0.08 dB
- 3 —
Ji Ready UNNNEENED W8 7
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802.11ax HE80

Spectrum I u%:

Ref Level 37.50 dBm Offset 17.50 dB @ RBW 10 MHz

fo Att 30de @ SWT 2ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.02 dB

30 dém 357.97 ps
M1[1] 10.00 dBm

20 dBm 244.93 ps

W :-4-1<Nmm;':-mw%wﬂfw e L MM«W

0 dBm:

-10 dém

-20 dém

-30 dBm

-40 dBm

-50 dém

-60 dBm

CF 5.21 GHz

Marker

Type | Ref | Trc | X-value | v-value |
M1 1

[ 244,93 ps | 10.00 dém
D2, Mi| 1 300.0 ps 4.69 dB |
D3| mi1| 1 357.97 ps 0.02 dB

691 pts 200.0 ps/

Function | Function Result |

)l Ready  WRNANANRD W@

802.11ax HE20-26RU

Spectrum TI
Ref Level 27.20 dbm Offset 7.20 de & RBW 10 MHz

| Att 30 dB @ SWT & ms VYBW 10 MHz
SGL

@ 1Pk Mayx

D3[1] 0.31dB
20 dBém 1.50725 ms
1.18 dBm

913.04 ps
Y o8 )

v, | L iy Wwwmm RETSTET TE

-20 dBm \

M1[1]
10 dem

0,Hem

-10 dBm

-30 dBm |

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz

Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |

M1 1 013,04 ps 1.18 dBm

D2 Mi| 1 1.44928 ms -0.09 dB

D3| Mi| 1 1.50725 ms 0.31 db

691 pts 500.0 ps/

il 1 Ready  WNMMMRARD W
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802.11ax HE20-52RU

Spectrum

(=)

Ref Level 27.20 dBm
fe Att
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mM1[1]

dem

T T~
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-0.05 dB
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Marker
X-value |
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Function

| Function Result |

Type | Ref | Trc |

M1 1| 557.07 15
913.04 ps
971.01 ps

D2
D3

M1 1]
M1 1

4.45 dBm |
0.03d8 |
-0.05 dB |

Il

802.11ax HE20-106RU

Spectrum

- —
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V2R R i

G
0 dem
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e
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Polialya)

-10 dBm

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm:
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691 pts

200.0 ps/

Marker

Type | Ref | Trc | X-value |
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| Function Result |

M1 1|
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D3 M1 1
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-0.07 dB |

Il

- —
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